


















 

 

Response to Certified Mail Request Re: Section 308 of the Clean Water Act (33U.S.C 1318), Pinellas County Utilities, 

NPDES No. FL040436 

 

1. Person to Contact: 

 

Ivy Drexler, Ph.D 

Wastewater Treatment Plant Manager, South Cross Bayou AWRF 

7401 54th Ave N, St Petersburg, FL 33709 

idrexler@pinellascounty.org 
727-582-7023 

 

2. Professional providing information in response to the Request for Information:  

 

Ivy Drexler, Ph.D, in conjunction with staff members from Pinellas County Utilities Department.  

 

3. Original statement: The following information was not provided or lacked sufficient detail in the information 

provided in the 2016 report submitted by your facility.  
[...]
Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

All values are on a dry weight basis except as noted by asterisk.  Detection limit on all N series is on a wet basis.

Debbie Holt

Laboratory Supervisor

Reference for Section III. a(ii) and b(ii)  



Account Number: 

PARAMETER METHOD

Pinellas Park

REPORT OF ANALYSIS 

, FL 33780

Project :Synagro FL  (29-0750) Pinellas County Pelletizer
Matthew Busch
PO Box 3227

Send To:

Lab Number :
Date Sampled:
Date Received:

12/22/2016Date Reported:

2 of 2Page:

Report Number: 16-342-0201

02537

12/07/2016 00:00
12/6/2016 00:00:00

Sample Id :

 61100

Pellet

RESULT
(%)

RESULT
(mg/kg)

QUANTITATION LIMIT
(mg/kg*) ANALYST

ANALYSIS
DATE/TIME

Total Chromium 6010C64.2 5.00 JTR 12/21/2016 20:36

Total Nickel 6010C23.9 5.00 JTR 12/21/2016 20:36

Total Lead 6010C18.5 5.00 JTR 12/21/2016 20:36

Total Arsenic 6010C12.8 3.00 JTR 12/21/2016 20:36

Total Mercury SW-7471B0.920 0.400 JM 10/12/2016 09:55

Total Selenium 6010C5.54 5.00 JTR 12/21/2016 20:36

pH (Standard Units) * SW-9045D7.38 1.00 SJB 12/08/2016 09:10

Calcium Carbonate Equivalent AOAC 955.016.30 63000 2500 MOS 12/09/2016 13:00

Total Volatile Solids SM-2540G65.88 658800 100.0 D H 12/07/2016 16:00

Total Molybdenum 6010C10.6 5.00 JTR 12/21/2016 20:36

Total Boron 6010C57.0 3.00 JTR 12/21/2016 20:36

Specific Gravity (standard units) * ASTM D-1298-851.3060 JM 12/09/2016 14:10

Comments:
NELAP ACCREDITED:  VA NELAC LAB. # 460014.  PA NELAC LAB # 68-03109, FL NELAC LAB #  E871087, NJ NELAC LAB # VA011.  RESULTS REPORTED
MEET ALL REQUIREMENTS OF THE CURRENT NELAC STANDARDS. SPECIFIC GRAVITY,  SULFUR AND ORGANIC NITROGEN NOT FOR COMPLIANCE
PURPOSES.  CCE FOR COMPLIANCE IN VIRGINIA AND PENNSYLVANIA ONLY.

Our reports and letters are for the exclusive and confidential use of our clients, and may not be reproduced in whole or part, nor may any reference be made

to the work, the results, or the company in any advertising, news release, or other public announcements without obtaining our prior written authorization.

All values are on a dry weight basis except as noted by asterisk.  Detection limit on all N series is on a wet basis.

Debbie Holt

Laboratory Supervisor

Reference for Section III. a(ii) and b(ii)  



Reference for Section III. a(ii) and b(ii)  



Reference for Section III. a(ii) and b(ii)  



Reference for Section III. a(ii) and b(ii)  



PINELLAS COUNTY UTILITIES

Biosolids Analysis Data Summary - Final Product (Pellets)

CY 2016

South Cross Bayou WRF - 2016

Parameter 503 Table 3 Sampling Month

(mg/dry Kg) January February March April May June July August September October November December Total Annual Avg Minimum Maximum

AA Product

Dry Tons Produced 574.40 653.03 616.59 540.81 474.01 509.99 477.89 546.07 453.34 624.91 498.74 666.56 6,636.34 553.03 453.34 666.56

Total Nitrogen - N (% dry wt) 5.55 5.60 5.48 5.70 5.53 5.19 4.15 5.08 4.52 4.77 4.91 5.01 5.12 4.15 5.70

Total Phosphorus (% dry wt) 3.4 3.0 2.9 3.1 2.9 3.2 3.2 3.3 3.2 2.9 3.4 3.0 3.1 2.9 3.4

% Total Solids 92.1 90.5 93.7 93.3 91.8 92.5 93.3 90.1 91.4 92.0 91.1 92.0 92.0 90.1 93.7

pH (std units) 7.37 6.95 7.06 6.96 6.93 6.97 6.43 7.06 7.25 7.18 7.00 6.85 7.00 6.43 7.37

Potassium (% dry wt) 0.25 0.36 0.23 0.23 0.21 0.24 0.18 0.23 0.29 0.22 0.31 0.21 0.25 0.18 0.36

Cadmium (mg/Kg) 39 2.0 U 2.0 2.0 2.0 2.0 U 2.0 2.0 2.0 2.0 2.0 U 2.0 U 2.0 U 2.0 2.0 2.0

Copper (mg/Kg) 1500 560 466 480 511 497 527 556 531 511 557 566 542 525 466 566

Lead (mg/Kg) 300 15 16 17 18 16 18 23 20 20 23 20 19 19 15 23

Nickel (mg/Kg) 420 25 20 23 26 23 24 28 23 25 26 24 24 24 20 28

Zinc (mg/Kg) 2800 725 617 625 685 645 664 765 708 640 631 742 631 673 617 765

Selenium (mg/Kg) 100 5.0 6.0 5.0 5.0 U 5.0 5.0 7.0 5.0 5.0 5.0 5.7 5.5 5.4 5.0 7.0

Molybdenum (mg/Kg) 75 10.0 8.0 10.0 10.0 10.0 10.0 12.0 10.0 9.0 9.0 9.5 10.6 9.8 8.0 12.0

Mercury (mg/Kg) 17 0.40 U 0.60 0.60 0.40 U 0.50 0.60 0.40 U 0.40 1.11 0.53 0.40 U 0.92 0.57 0.40 1.11

Arsenic (mg/Kg) 41 7.0 8.0 9.0 7.0 7.0 8.0 13.0 11.0 13.4 17.0 17.3 12.8 10.88 7.0 17.3

Fecal Coliform (MPN/gram total solids) 1000 0.195 0.199 0.192 0.193 0.196 0.195 0.193 0.200 5.900 0.221 0.198 0.196 0.673 0.192 5.900

Dry Tons Produced = South Cross Bayou WRF, W.E Dunn WRF

H:/users/excel/biosolid/biosolids summary data/2013 biosolids summary

2016 Biosolids Summary_final pellet_pdf

SCB CY 2016 (Final Product)Pell

Reference for Section III.a(iii)  



PINELLAS COUNTY UTILITIES

Biosolids Analysis Data Summary - Digested Sludge

CY 2016

South Cross Bayou AWRF-2016

Parameter 503 Table 3 Sampling Month

(mg/dry Kg) February April June August October December Annual Avg Minimum Maximum

Total Nitrogen - N (% dry wt) 4.5 3.4 6.3 3.1 4.0 6.2 4.58 3.10 6.3

Kjeldahl Nitrogen - N (% dry wt) 4.5 3.4 6.3 3.1 4.0 6.2 4.58 3.10 6.3

Nitrite + Nitrate - N (% dry wt) 0.0041 0.0030 0.0026 0.0016 0.0027 U 0.0035 0.0029 0.0016 0.0041

Total Phosphorus (% dry wt) 2.8 1.7 3.4 2.8 2.6 3.7 2.8 1.7 3.7

% Total Solids 3.20 4.10 4.00 3.9 4.30 4.00 3.92 3.20 4.30

pH (std units) 7.30 7.40 7.50 7.70 7.60 0.96 6.41 0.96 7.70

Potassium (% dry wt) 0.31 1480* 2640* 2100* 2760* 2040* 0.31 0.3 0.31

Cadmium (mg/Kg) 39 1.8 0.9 1.3 0.6 U 0.54 U 0.8 U 1.0 0.5 1.8

Copper (mg/Kg) 1500 500 276 578 496 477 437 461 276 578

Lead (mg/Kg) 300 32 11.8 13.3 24.9 26.1 83 32 12 83

Nickel (mg/Kg) 420 17 11 23 23.6 18.5 18 18 11 24

Zinc (mg/Kg) 2800 690 299 687 614 525 540 559 299 690

Selenium (mg/Kg) 100 17 I 4 11 I 8 U 12.9 I 12 U 11 4 17

Chromium (mg/Kg) 1200 42 24 56 55 50 48 46 24 56

Molybdenum (mg/Kg) 75 11 6 11 I 10 I 12 10 I 10 6 12

Mercury (mg/Kg) 17 0.25 I 0.15 0.37 0.33 0.43 0.75 0.38 0.15 0.75

Arsenic (mg/Kg) 41 2.2 U 3.4 6.0 U 10.8 I 20.0 8.2 I 8.4 2.2 20

Fecal Coliform (#/gm dry wt, geo mean) 432346 745147 249664 199981 74671 74419 296038 74419 745147

H:/users/excel/biosolid/biosolids annual summary/2013 biosolids summary

Note:  March 3, 1997, Adjusted concentration maximum value of Molybdenum from 18 to 75 mg/Kg

Potassium reported as mg/kg beginning with April 2016 samples

2016 Biosolids Summary

SCB CY 2016 (Digested)Fecal

Reference for Section III.a(iii)  



Florida Department of 
Environmental Protection 

 Southwest District Office 
13051 North Telecom Parkway, Suite 101 

Temple Terrace, Florida 33637-0926

Rick Scott 
Governor 

Carlos Lopez-Cantera 
Lt. Governor 

Noah Valenstein 
Secretary 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FL0040436 (Major) 
Pinellas County Utilities FILE NUMBER: FL0040436-023-DW1P/NR 

ISSUE DATE:      November 15, 2017 
RESPONSIBLE OFFICIAL: EXPIRATION DATE: November 14, 2022 
Randi M. Kim, PE 
Utilities Director 
14 South Ft. Harrison Avenue 
Clearwater, Florida 33756 
rkim@pinellascounty.org 
(727) 582-2304 

FACILITY: 

South Cross Bayou AWWTF 
7401 - 54th Avenue North 
St. Petersburg, FL 33709-1374 
Pinellas County 
Latitude: 27°49' 33.2486" N Longitude: 82°44' 31.9111" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System.  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  The above named permittee is hereby authorized to operate the facilities in accordance with the documents 
attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 33.0 million gallons per day (MGD) annual average daily flow (AADF) permitted capacity Type I dual train 
advanced domestic wastewater treatment plant consisting of the following components: an influent array which includes a 
pumping station with grinders and coarse screens, an influent line from Madeira Beach service area, an influent line from Boca 
Ciega/McKay Creek service areas and a septage receiving station with four holding tanks of 13,500 gallons each, totaling 
54,000 gallons, and two septage transfer pumps; a headworks with three Hydro-Dyne mechanical screens, with bypasses, and 
a grit removal system consisting of fourteen free vortex grit removal units with two grit classifiers and associated de-watering 
equipment; and a flow splitter system which divides flow between the North and South trains.   

The North train, rated at 18 MGD, consists of: five primary clarifiers of 3,000 ft2 surface area each, for a total of 15,000 ft2, 
and a total volume of 1,687,500 gallons; two primary sludge pumps; two anoxic basins of 930,000 gallons each, providing a 
total capacity of 1,860,000 gallons, six secondary aeration basins using fine bubble membrane diffusers, two of 1,800,000 
gallons volume, and four of 1,500,000 gallons volume, providing a total capacity of 9,600,000 gallons and four final clarifiers 
with a total surface area of 45,216 ft2 and a total volume of 5,086,800 gallons.   

The South train, rated at 15 MGD, consists of: four primary clarifiers of 3,000 ft2 surface area each, for a total of 12,000 ft2, 
and a total volume of 1,350,000 gallons; two primary sludge pumps; three anoxic basins of 458,000 gallons each, providing a 
total capacity of 1,374,000 gallons, with four internal recycle pumps; six secondary aeration basins using fine bubble membrane 

Reference for Section III.d  

mailto:rkim@pinellascounty.org


PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR 
FACILITY: South Cross Bayou AWWTF 

2 

diffusers, two of 1,338,500 gallons volume, and four of 1,330,000 gallons volume, providing a total capacity of 7,997,000 
gallons and four final clarifiers with a total surface area of 45,216 ft2 and a total volume of 5,086,800 gallons.   

Effluent from both trains is directed to the filter feed pump station, wet well volume of 34,400 gallons, with seven vertical 
turbine pumps, thence through a static mixer basin to the de-nitrification filters.  Excess effluent flow may be directed to the 
plant flow equalization basin from which it is returned to the filter feed wet well.  The de-nitrification filter system consists of 
twelve automatically backwashed filter cells, with a total surface area of 9,863 ft2 and a total volume of approximately 
1,770,680 gallons.  The denitrification filters system has a clearwell with a maximum volume of 392,000 gallons and a working 
volume of 98,000 gallons; and a mudwell with a working volume of 200,000 gallons.  Backwash from the filter system is 
returned through the plant drainage system to the influent of the grit removal system. 

Effluent from the de-nitrification filters can be directed to the dual channel chlorine contact chamber with a total volume of 
1,350,000 gallons and to the UV disinfection system.  Effluent to be discharged from the chlorine contact chamber is directed 
to the effluent transfer pumping station, withdrawn from the reclaimed water line, de-chlorinated with sulfur dioxide, mixed 
with the effluent from the UV system, reaerated with a dual channel aeration cascade and directed to the outfall described 
below.  Public access reuse water is directed from the effluent transfer pumping station to three above ground storage tanks of 
6,030,000 gallons each, providing a total on-site storage of 18,090,000 gallons.  The reclaimed water is then directed to the 
Master Urban Reuse System and to on-site reclaimed water usage.  This facility is designed to meet advanced wastewater 
treatment with high level disinfection. 

Odor control facilities have been installed on the septage holding basin, the plant influent pumping station, the headworks 
mechanical screens and grit removal system, the grit de-watering system, and the biosolids treatment system.  Chemical feeds 
are available.  Alum and polymer may be added to the final clarifiers.  Methanol and other carbon sources, alum, and polymer 
are available in the static mixer prior to the denitrification filters.  Standby electrical power is provided by 10 autostart 
generators totaling 14,650 KW.  There are also two standby diesel blower units available.  A SCADA system is used for plant 
and pumping station monitor and control. 

The existing biosolids treatment system consists of:  two anaerobic digesters of 800,000 gallons capacity each, with a methane 
gas storage system, consisting of a gas/sludge storage tank with floating cover and associated piping and appurtenances; three 
rotary drum thickeners, three dewatering centrifuges and a polymer feed system and multiple sludge storage tanks, storing 
primary, waste activated, and thickened sludge, of 3,281,000 gallons total capacity.  Supernatant/centrate is returned to the 
head of the South train through drainage lift station #1.  De-watered unstabilized biosolids may be transported to a permitted 
Biosolids Management Facility for further treatment. The facility also consists of the operation of a biosolids pelletizing facility 
with a permitted capacity of 11,000 dry tons per year (DTY).  The system consists of: a cake unloading facility; a wet storage 
bin; a gas fueled furnace (using either natural or digester gas); a rotary drum dryer; a mixer; a recycle bin; a pre-separator and 
poly-cyclone; a sub cooler and venturi scrubber; a vibrating screen and crusher; an induced draft fan; a regenerative thermal 
oxidizer; a pellet cooler heat exchanger; two 60 ton product storage silos; a truck loading facility; a fugitive dust system 
baghouse, building odor control and a 750 KW backup generator for emergency power supply.  The operation is fully automated 
using PLC and PC-based interface applications for monitoring and control.  Biosolids processed in the pelletizer may be 
disposed of by means of marketing and distribution.  The pelletizing facility at the South Cross Bayou facility is designated as 
an 11,000 DTY Biosolids Treatment Facility and may accept unstabilized sludges from other Pinellas County wastewater 
treatment facilities for treatment. 

REUSE OR DISPOSAL: 

Surface Water Discharge D-001: An existing 20 MGD annual average daily flow (AADF) permitted discharge to Joe's Creek, 
Class III Marine waters, (WBID# 1668E).  Joe’s Creek flows into WBID 1641 of Cross Bayou Canal Class III Marine waters.  
Cross Bayou Canal flows into WBID 1618C of Long Bayou/Cross Bayou Class III Marine waters.  The outfall structure is 
approximately 310-foot-long weir running parallel to the east bank of Joe’s Creek overflowing through drain holes over rip-
rap along the bank into the creek.  The point of discharge is located approximately at latitude 27°49' 32" N, longitude 82°44' 
36" W. 

Surface Water Discharges:  Golf course irrigation reclaimed water storage lakes which may intermittently discharge through 
the stormwater management and control system during storm events.  These lakes are located at Belleview Biltmore Country 
Club Golf Course Pond # 1 (D-002) and Belleair Country Club Pond # 2 Golf Course (D-003).  Each course will carry additional 

Reference for Section III.d  



PERMITTEE: Pinellas County Utilities PERMIT NUMBER: FL0040436-023-DW1P/NR 
FACILITY: South Cross Bayou AWWTF 

3 

NPDES outfall designations as shown, and the lake discharge locations will be monitored in accordance for number of 
occurrences and duration of discharges. 

REUSE: 

Land Application R-001: An existing 33.0 MGD annual average daily flow (AADF) permitted capacity slow-rate public 
access (R-001) consisting of an existing Master Urban Reuse System.  The system service area covering about 57 square miles 
is described in detail in Permit Condition Section IV and is shown on the map entitled "Pinellas County Reclaimed Water 
Service Area" dated July 29, 2002, provided by Pinellas County Utilities.  The system provides reclaimed water to 